Z-Rack

Assembly Instructions

PARTS LIST:

ITEM 01 - (1) Hanger Bar

ITEM 02 - (2) Post

ITEM 03 - (2) Post Support
ITEM 04 - (2) Washer M8

ITEM 05 - (2) Bolt M8x20

ITEM 06 - (4) Bolt M12x20
ITEM 07 - (4) Lock Washer M12
ITEM 08 - (8) Washer M12
ITEM 09 - (1) Z-Frame

ITEM 10 - (4) Nut M12

ITEM 11 - (4) Caster

ITEM 12 - (1) Wrench (Not Pictured)

il

I EFOSRCE

Heavy-Duty Garment Racks

ITEM# RA-8



